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FCC RADIO TEST REPORT

Report No. : FG102008A

LTE Band 2 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB S Y. N A 40 dBm — Ao VN
A WU R e g | I,,_,.H—#"*"V e et
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 629.88756 MHz -46.37 dBm -33.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 969.70265 MHz -46,39 dém -33,39 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.47373 GHz -46.68 dBm -33.68 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.68069 GHz -46.63 dBm -33.63 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50642 GHz -45,45 dBm -32,45 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,04836 GHz -45,24 dBm -32.24 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99942 GHz -41.04 dBm -28.04 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93242 GHz -41.04 dBm -26.04 db
9.000 GHz 13.000 GHz 1.000 MHz 12.66179 GHz -41.09 dBm -28.09 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65329 GHz -41,32 dBm -28.32 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54805 GHz -37.60 dBm -24.60 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53555 GHz -37.66 dBm -24.66 dg
—_— —
)i 2 )i [
L JL ) L JL J
D. 3 10:08:22
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-0 dem e Py
P IR e, ~ s
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 932,37631 MHz -46.,22 dBm -33.22 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.46954 GHz -46.67 dBm -33.67 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.96527 GHz -44.71 dBm -31.71 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92042 GHz -41.22 dim -28.22 dB
9.000 GHz 13,000 GHz 1.000 MHz 1263930 GHz -41.34 dBm -28.34 dB
13.000 GHz 19,500 GHz 1.000 MHz 1554005 GHz -37.65 dém -24.65 dB
i
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008A

LTE Band 2/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
= ||| spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB Y. o 40 dBm y oY AP e e
—— P S Y P - ~— gy \r
) ma
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 983.76062 MHz -46.22 dBm -33.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -46,36 dBém -33.36 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.66348 GHz -46.52 dBm -33.52 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75373 GHz -46.57 dBm -33.57 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50211 GHz -45,24 dBm -32,24 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,52208 GHz -45,30 dBm -32,30 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85642 GHz -41.17 dBm -28.17 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90292 GHz -40,92 dBm -27.92 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65529 GHz -41.28 dBm -28.28 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64929 GHz -41.14 dBm -28.14 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55405 GHz -37.60 dBm -24.60 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.52256 GHz -37.67 dBm -24.67 d&
—_— —
)i 2 )i [
L JL ) L JL J
D: 23 10:24:24
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dam x — e e I
) o e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 967, 76362 MHz -46.,52 dBm -33.52 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.60471 GHz -46.53 dBm -33.53 d8
1,920 GHz 3.000 GHz 1.000 MHz 2,49995 GHz -45.25 dem -32.25 de
3.000 GHz 9.000 GHz 1.000 MHz 6.92142 GHz -40.96 dBm -27.96 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265879 GHz -41,23 dBém -28.23 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55105 GHz -37.64 dBm -24.64 d&
i
JL J
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LTE Band 2/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB — ._ AN T N -40 dBm x — = A o VA
ot et ot
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 934.80010 MHz -46.12 dBm -33.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 953.70565 MHz -46,44 dBm -33.44 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -46.00 dBm -33.00 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62108 GHz -46.61 dBm -33.61 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.63418 GHz -45,43 dBm -32,43 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06527 GHz -45,29 dBm -32,29 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94492 GHz -41.13 dBm -28.13 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52342 GHz -41,03 dBm -28.03 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64179 GHz -41.25 dBm -28.25 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65879 GHz -41.51 dBm -28.51 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54805 GHz -37.60 dBm -24.60 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.55655 GHz -37.64 dBm -24,64 d&
—_— —
)i 2 )i [
L JL ) L JL J
D: 3 10:36: 26
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
_10 &d) 101S JINE ARS PAES
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-0 dem e e
- e S
o
dil
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 944,49525 MHz -46,50 dBm -33.50 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60051 GHz -46.73 dBm -33.73 d8
1.920 GHz 3,000 GHz 1.000 MHz 2.63454 GHz -45.23 dBm -32.23 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.94642 GHz -41.11 dBm -28.11 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264629 GHz -41,30 dBm -28.30 dB
13.000 GHz 19,500 GHz 1.000 MHz 1555405 GHz -37.79 dBém -24.79 d&
i
JL J
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LTE Band 2 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 d — - e oo 40 dBm — e M A
e P Y S — L I— . P\t
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 973.58071 MHz -46.38 dBm -33.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 504.74513 MHz -46.46 dBm -33.46 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -46.57 dBm -33.57 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.60723 GHz -46.57 dBm -33.57 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96315 GHz -45.,26 dBm -32,26 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.49023 GHz -45.,28 dBm -32.28 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51442 GHz -40.97 dBm -27.97 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90742 GHz -41,03 dBm -28.03 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64479 GHz -41.33 dBm -28.33 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65129 GHz -41,07 dBm -28.07 dB
13.000 GHz 19,500 GHz 1.000 MHz 1553555 GHz -37.50 dBm -24,59 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.55105 GHz -37.60 dBm -24,60 d&
—_— —
)i 2 )i [
L JL ) L JL J
D: 23 10:56: 20

Highest Channel / QPSK

Spectrum [DVD]

Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

-0 dem e

I WY S

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 855,78461 MHz -46,47 dBm -33.47 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.62234 GHz -46.44 dBm -33.44 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,52730 GHz -45.07 dém -32.07 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91842 GHz -41.06 dBm -28.06 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264229 GHz -41.44 dBm -28.44 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.53855 GHz -37.81 dBm -24.81 d&
i
JL J
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samranas. FCC RADIO TEST REPORT Report No. : FG102008A
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MFHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0023
40 Normal Voltage 0.0053
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0074
PASS
-10 Normal Voltage 0.0035
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0005
20 Battery End Point 0.0014
Note:
1. Normal Voltage =3.89 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.48 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A3-43 of 43
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LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.04 6.06 6.49 6.90 PASS
TEL : 886-3-327-3456 Page Number : A4-1 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008A

LTE Band 5/ 10MHz / QPSK

LTE Band 5/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

LTE Band 5/ 10MHz / 256QAM

|5 Spectrum |5
Ref Level 30.00 cbm  Offset 1140 db Ref Level 30.00 cbm  Offset 1140 db

I At 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

—— T —

S [~
] TETHE o S
i -
0.0 0.0
\ \
% - § =
1E- . 1E- -
] y
" ¥

1E 1E ‘%

. |
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | | oo |

Trace 1 | 2162 dbm 26,68 dbm 5.26 d8 2.58 0B +.43 0B 5.04 0B 22 d8 Trace 1 [ 20,60 dem 27,15 dbm 5.55 d8 3.07 d8 5.07 d8 5.41 08
— — I e——
L il ) B e ) ] W e

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum a Spectrum b
Ref Level 30.00 cbm  Offset 1140 db Ref Level 30.00 cbm  Offset 1140 db

o att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

T T

e —
o T 0 =
. T
0.0 0.0
\ £
1E- - 1E-
X X
1E t 1E
\ 8
\ \
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 19.62 dbm 27,15 dbm 7.53 d8 3.16 08 5.30 dB 5.49 0B .16 08 Trace 1 [ 17.94 dbm 26,32 dbm 8.38 d8 3.13 d8 5.39 d8 5.90 d8 7.77 08

— _— — _
il J [ il ] (I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG102008A

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 133 | 1.38 | 306  3.06 @ 502 | 481 | 9.83 | 9.99 - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.33 | 1.34 | 309 | 3.06 @ 505 | 508 | 9.73 | 9.89 - - - -
TEL : 886-3-327-3456 Page Number 1 A4-3 0of 31
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102008A

LTE Band 5
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 b e RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.49 dBm) ™M1[1] 14.96 dBm)
836.42450 MHz 83684130 MHZ,
20 20
- ndg 26.00 dB ndily 26.00 dB
- o e el 1 MY 1.328700000 MHz 104 [t e e B el 1.381800000 MHz
qfactor  \ 629.5 Qfactor Y 605.6
0 B 0 d
S \J2
10 df ~ -10 o
20 d o - 20 d S
Ry = At M
Wath il L~ T
A a0
40 df 40 de
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.4245 MHz 16.49 dam nd8 down 1.8287 MHz ML 36,8413 MHz 14,96 dBm nd8 down 13818 MHz
T 1 835.8455 MHz -9.36 dBm nd8 26.00 dB TL L £35,6203 MHz -11.04 dBm n 26,00 d8
T2 1 837.1741 MHz -9.39 dBm Q factor 629.5 T2 1 837.2021 MHz -11.10 d8m Q factor 605.6
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 1681 dBm)| MI[1] 17.62 dBm
“ 836.14040 MHz M1 835.49310 MHz
20 - 20
-~ X N nef_ 26.00 dB 26.00 dB
o] i PR P A
104 P Al Ml B 3.062000000 MHZ, 104 i 3.062900000 MHZ|
Q factor 273.0) 7 Q factor \ 272.8
/ |
o d J L 0 d -
/ / ¥
10 df - Y -10 o v
/ -‘4‘ \
20 d e 20 d —
s g R - ~
23l 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.1404 MHz 16.81 dBm nd@ down 3.0629 MHz M1 1 B835.4331 MHz 17.62 dBm nd@ down 2.0629 MHZ
T 1 934.9715 MHz -9.25 dBm nd8 26.00 dB TL L £34.9655 MHz -8.27 dBm nd8 26.00 dB
T2 1 838.0345 MHz -9.34 dBm Q factor 273.0 T2 1 B83B.02B5 MHz -8.16 dBm Q factor 272.8
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.85 dBm)| MI[1] 16.10 dBm
1 837.61900 MHz 837.89900 Mz
20 M 20
ndf 26.00 dB 26.00 dB
04 porrne LA VBl b e A 5.015000000 MHz| 104 APt el 4.805000000 MHz
7 Q factor | 167.0 | 174.4
N
od \ 0 d
10 df 10 di -j]
20 d 20 d
™ Sy n - o .
s A V2 WYY | ol opel ™ ey J
40 d 40 d
50 d 50 d
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.619 MHz 16.85 dBm nd@ down 5.015 MHz M1 B37.899 MHz 16.10 dBm nd@ down 4,805 MHZ
TL 1 834.042 MHz -6.69 dBm nd8 26.00 dB TL L 34,122 MHz -9.60 dBm 26.00 dB
T2 1 839.057 MHz -9.03 dBm Q factor 167.0 T2 1 B3B.928 MHz -10.10 d8m 174.4
L U J wa L JU J L]

TEL : 886-3-327-3456 Page Number 1 Ad-4 of 31
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LTE Band 5

= =
v v
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 33 dBm)| ™M1[1] 15.18 dBm)
b 834.6620 MHz 898.9980 MHz
20 2 20 M.
| - L 26.00 dB nddly 26.00 dB
A inaiiaing Miniindiin: LAt -C: Sale 9.830000000 MHz T e T A "'“’“\ 9.990000000 MH|
10d 104d
Q factor 84.9 Q factor \ 84.0
{ / \
od 0 d
7
10 df -10 o
7
i I
20 d e 20 d
WA R \4’ e e A AN P ™,
% v vy Vaal
40 df -40 di
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,662 MHz 17.33 dam nd8 down 9.83 MHz ML 38,008 MHz 15.18 dBm ndB_down 9,99 MHZ
TL 1 831.585 MHz -8.39 dBm nd8 26.00 dB T1 L B31.505 MHz -10.98 dBm nd8 26.00 dB
T2 1 841.415 MHz -8.61 dBm Q factor B84.9 T2 1 B41.495 MHz -11.20 d8m Q factor 84.0
L I 4 [S JL 4 -
= =
v v
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.41 dBm) ™M1[1] 12 dBm)
836.48080 MHZ 540 MHz
= 1 ndB 26.00 dB @ ) 26.00 dB
104 P | P rand W P NP vy 1.325900000 MHz 104 e s : U A 3.086900000 MHZ|
7 Qfactor | 630.9 { Q factor \ 271.2
/ \
0 di - 0 d —
4 ¥
-10 df -10 d }
\\ f' !
20 d 20 d 7
e [~ | o e P N |
40 df -40 di
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.4888 MHz 14.41 dBm nd@ down 1.3259 MHz M1 B837.0754 MHz 15.42 dBm nd@ down 2.0869 MHZ
TL 1 835.8343 MHz -11.50 dbm nd8 26.00 dB T1 L £34.9535 MHz -10.52 dbm nd8 26.00 dB
T2 1 837.1601 MHz -11.48 dBm Q factor 630.9 T2 1 B3B.0405 MHz -10.66 dBm Q factor 271.2
L I 4 - [S JL 4 -
ctrum s pectrum &
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.45 dBm)| ™M1[1] 15.94 dBm)
8 1100 MH?Z| i 899.6970 MHz
= T 26.00 dB @ 26.00 dB
04 . I 5.045000000 MHz| 104 i 9.730000000 MHz
165.6 86.3
od 0 d Jj‘
104 el 04 :
/ \ g \
20d 7 = 20d \
/ ] Jrrn ]
30 diig - v =
v \
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835,581 MHz 13.45 dam nd8 down 5.045 MHz ML L 30,507 MHz 15.34 dsm nd8 down 9.73 WHz
TL 1 833.953 MHz -12.59 dbm nd8 26.00 dB T1 L B31.665 MHz -10.13 dbm nd8 26.00 dB
T2 1 838.998 MHz -12.49 dBm Q factor 165.6 T2 1 B41.415 MHz -10.44 dBm Q factor 86.3
L I 4 - [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A4-5 of 31
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG102008A

LTE Band 5

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256 QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.67 dBm) 13.49 dBm)
836.42730 MHz 837.45300 MHZ,
= nd 26.00 dB @ 26.00 dB
» BV 1.342700000 MHz| " ~ Pavant 3.062900000 MHZ|
1 Va7 623.0 o ! 273.4
o di b 0di :
/ AY
-10 df -10 d
204 — 20d v
4 A ~ r’ \
-30 < e =
o~ v s . e,
- Al ]
Lss'a
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.4273 MHz 11.67 dBm nd@ down 1.3427 MH2 M1 B37.453 MHz 13.49 dBm nd@ down 2.0629 MHZ
T1 1 835.8371 MHz -14.37 dbm nd8 26.00 dB T1 L £34,9775 MHz -12.61 dbm nd8 26,00 d8
T2 1 837.1797 MHz -14.22 dBm Q factor 623.0 T2 1 B3B.0405 MHz -12.56 dam Q factor 273.4
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 256 QAM Middle Channel / 10MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.98 dBm) ™M1[1] 13.21 dBm)
836.02000 MHz 839.9170 MHz
20 20
[ nd 26.00 dB 26.00 dB
g - X By . 5.075000000 MHz 0d o~ A Qv 9.890000000 MHZ|
if A R AR e 164.7 7 = = Q factor \l 84.9)
od 0di +
/ L | \
04 - - 10 d -
M A )
204 20 d \
/ \. ) i |
30 =
A _rp AV —— [V ¥4 A
NTA A P o - VT e SV
-40 ds
50 d S0 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f £35.02 MHz 11.98 dam nd8 down 5.075 MHz ML L 30917 MHz 13.21 dam nd8 down 9,89 WHZ
T1 1 833.943 MHz -13.91 dam nd8 26.00 dB T1 L B31.665 MHz -13.19 dbm nd8 26,00 d8
T2 1 839.017 MHz -13.91 dém Q factor 164.7 T2 1 B41.555 MHz -12.93 dém Q factor 894.9
L I 4 - [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A4-6 of 31
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008A

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.10 | 1.09 | 273 | 2,72 | 448 | 450 | 9.09 | 9.03 - - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 110 | 110 | 272 | 2,73 | 450 | 452 | 9.07 | 9.05 - - - -
TEL : 886-3-327-3456 Page Number 1 A4-7 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102008A

LTE Band 5

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 b e RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.16 dBm) ‘ 17.40 dBm)|
836.13640 MHz 836.52520 MHZ,
= 1.096503497 MHz @ I 1088111888 MHz,
SV ST NE
10d 104 : :
0 2 3 0 d 3
A / \
-tod - 04 N
/ ~, \
204 = 20d
s my
ool Vet [ v -, 0 ~ AL g~
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.1364 MHz 16.16 dam ML L 836.5252 MHz 17.40 dBm
T 1 835.94615 MHz 7.55 dbm Oce Bw 1.096503497 MHz TL L 835.95734 MHz 8.51 dBm Oce Bw 1.086111688 MHz
T2 1 837.04266 MHz 9.29 dam T2 1 837.04545 MHz 10.44 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
17.30 dBm) ™M1[1] 16.03 dBm)
- 837.32720 MHz - n 835.80470 MHZ,
2.733266733 MHz B 2.721278721 MHZ
RPN TLA A AT
1d ¥ 10 df ¥ %
J / \
o d 0 di ;
/
-10 df /, -10 d
20 d i A 20 d
A [y — [ o~
P b g i d s
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.3272 MHz 17.30 dam ML 835.8047 MHz 16.83 dam
T 1 835.13337 MHz 10.30 dBm Oce Bw 2.733266733 MHz TL L 835.12737 MHz 9.91 dBm Oce Bw 2.721278721 MHz
T2 1 837.86663 MHz 10.13 dam T2 1 83784868 MHz 9.68 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I ]

ectrum -
Ref Level 30.00 GBm  Offset 11,40 OB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,40 d & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.98 dBm) 14.21 dBm)
0 836.73000 MHz - 837.60900 Mz
r Oce B : 4.475524476 MHz 4.495504496 MHz
PP A ot N T firy vy mrh e
g J‘ - \I 104 ?}A e AN s
od J 0 di ! |
/ / \
10 df - -10d 7 \
/ \ J./ \
20 d 20 d 7
) N S S A M
il s oot ) /
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.73 MHz 14,98 dam ML 37.609 MHz 14.21 dBm
TL 1 834.26224 MHz 9.63 dBm Oce Bw 4,475524476 MHz TL L 834.24226 MHz 9.19 dBm Oce Bw 4.495504496 MHz
T2 1 838.73776 MHz 9.96 dam T2 1 838.73776 MHz 8.12 dam

L U

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-8 of 31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008A

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

= =
v v
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.89 dBm) 15.77 dBm)
0 " 838.0580 MHz - 899.1770 MHz
1 et 9.090909091 MHz 9.030969031 MHz
Y P S e
N N Y, g P
10d 104d
/ )
o + . 0 f
10 df | 10 d ,ﬁ
/ LN | \
A 204 /
o S ~ s
30 o ST N,
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,058 MHz 16.89 dam ML 30,177 MHz 15.77 dam
TL 1 831.9448 MHz 11.30 dBm Oce Bw 9.090305051 MHz T1 L B631.9645 MHz 9.29 dBm Oce Bw 9.030969031 MHz
T2 1 84103585 MHz 10.95 dam T2 1 8410155 MHz 9.98 dam
L I 4 [S JL 4 -
ctrum s pectrum &
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 5 dBm)| ™M1[1] 15.27 dBm)
836.00770 MHz 837.03950 MHz
20 20 *
X 1.099300699 MHz é\  Bre 2.715284715 MHz
o :." R e 04 T e
od 4 . od . |
S AN f
10 df v 10 d "[ Y
/ . / \
20 df - 20 df -
i e A ~
A ~ A P AWk e W
30 ==
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.0077 MHz 14,35 dam ML L 37,0295 MHz 15.27 dam
TL 1 835.95455 MHz 7.49 dm Oce Bw 1.099300699 MHz T1 L 835.13936 MHz 9.03 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.05385 MHz 6.19 dam T2 1 837.85465 MHz 9.28 dam
L I 4 - [S JL 4 -
ctrum s pectrum &
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.82 dBm) 15.78 dBm)
837.11900 MHz E
= T occBw 4.405504406 MHz @ - 0.070929071 MHz|
104 10 S SR FLP. | A, ¢ 104 T e Sy 4"
f \
od l\ od T
Y ! Y
10 df -10 o
\ /
) /
20 d S 20 d ,
. A ; Wi .
gy -, e g e—— N ]
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.119 MHz 13.82 dam ML L 37,839 MHz 15.78 dam
TL 1 834.27223 MHz 7.33 dbm Oce Bw 4,495504496 MHz T1 L B631.9645 MHz 8.41 dBm Oce Bw 9.070929071 MHz
T2 1 838.76773 MHz 9.10 dam T2 1 8410554 MHz 9.68 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008A

LTE Band 5

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.76 dBm) ™M1[1] 14.08 dBm)
- 836.23990 MHz - 837.19530 MHZ,
L Occ B 1.096503497 MHz 2.733266733 MHZ
104 A i = "_\ wd L e —
od | 0 d / \
/ / L
/ I, / \
10 d — -10 di -
/ \ /
20 d - A 20 di
\ /
= B . v/
AAT \"D had e
- -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2399 MHz 12.76 dam ML L 837.1053 MHz 14.08 dam
T1 1 835.94615 MHz 4.84 dBm Oce Bw 1.096503497 MHz T1 L 835.14535 MHz 7.54 dom Oce Bw 2.733266733 MHz
T2 1 837.04266 MHz 5.25 dam T2 1 837.87862 MHz 6.85 dam
L I 4 [S JL 4 -

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 11.61 dbm)| MI[1] 13.42 dBm
1100 MHZ| 833.5430 MHz
20 20
i Occ B 4.515424515 MHz 1 Occ B 050049051 MHz,
J N K . 1o 4 P N
0 P = A 2 10 =
M i |
0 df + 0 \\
10 d L 10 di £ t
/ \ / |
z0d . . 20d ’” |
a0 / Y / \\
v T, = o i
-40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,531 MHz 11.81 dam ML £32.543 MHZ 13.42 dam
T1 1 934.23227 MHz 5.59 dm Oce Bw 4.515484515 MHz T1 L 5319645 MHz 7.01 dam Oce Bw 9.050949051 MHz
T2 1 838.74775 MHz 6.49 dam T2 1 8410155 MHz 8.53 dam
L ] J - \ JU J ) wo

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008A

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
. ; ; AES Line _SPURIDUS_LINE_ABS PAB
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P /‘\ 20 dbime {#\ 5
10 dem ( \" 10 dBm: { \
|
o dd ‘ll 0 dBm {J
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \‘ J
-20 deém / .L\ -20 dBm—f
-30 dg E
. { \ 30 d 7 T
40 derm. 4 -40 dim ¥ LI
ot b Y
50 dbm: bl e .
I N By LNH"' ‘\J 1
&0 dEm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -49,18 dém -36.18 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,74326 MHz 21.14 dBm -8.86 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -17.59 dBm -4.59 dB 543,000 MHz 850,000 MHz 20.000 kHz 340,00050 MHz -19.09 dBm -6.00 dB
824.000 MHz 526,000 MHz 100,000 kHz 824,22278 MHz 21.25 dBm -8.75 d& 850.000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -49.09 dbm -36.00 dB
S
Y
) ) I [ >
Date:z 2 09:0B:2

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2021 09:12:05

pectru u%,:' Spectrum
Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHEGHEEKADS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm / ' 10 derf '\I
/ ' I
0 dB } {\ 0 de f i
-10 dem -10 dpm -
SPURIOUS_LINE_ABS \
-20 dem 20 fBm
-30 dBm 7 M dem L‘v\ww\r\\
-40 dam 40 dem
A
50 dBm -50 dem: =
———
56 dem 0 dBm —
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -32.09 dém -19.00 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.37363 MHz 12.12 dBm -16.88 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,53550 MHz -23.68 dém -10.65 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00250 MHz -24.41 dBm -11.41 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.70620 MHz 13.60 dBm -16.40 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -31.93 dbm -18.93 db
Y
) i )

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102008A

LTE Band 5/ 1.4MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P /1 20 gbine ﬁ 5
10 dem ] \ 10 dBm: T ]|
0dB ‘ k 0 dem ff
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS Hl l\I
-20 dBm lﬂ‘ -20 dBm
-30 dBm -30 d
p ) A/
-40 dBm J \N‘\A —4u\fjm l'lf ‘lhﬁ
-50 dam e g “H; dem
B I
§ e s —_
&0 dim -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -49,10 dBm -36.10 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,72927 MHz 20.28 dBm -9.72 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -15.51 dBm -6.51 dB 949,000 MHz 850,000 MHz 20.000 kHz 549,00050 MHz -19.38 dbm -6.38 dB
824.000 MHz 826.000 MHz 100.000 kHz 82428671 MHz 20.32 dBm -9.58 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -49.95 dbm -36.95 dB
S
Y
i e N [1 e

2021 09:10:15

Date:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
6 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dBm , 10 dpritbeadt
f i J \
0 dB {f {\ 0 de T
-10 dem | -10 dpm
SPURIOUS_LINE_ABS “ H
20 dem 20 dem 4
-30 de h gy w
i M; . \'\m
40 dem: 1 40 dBm L \,T\“
,a// .
-50 dBm p -50 dem
I ~]
N RS, |
-60 d8m -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
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